ERSGHER

www.siruba.com

SiHU B H ®Sew Roach

Tt [E
PARTS LIST

DL-720

K‘® SMAIRHRDSE

KAULIN MFG. CO. LTD.

HTFHERNBREES, AEMRBGHZERRREIMNINEREAREEEMN! c €
The specification and/or the equipment described in the instruction book

are subject to change because of modification without previous notice.

1§15 % 43>/MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

1. HL5EEBE
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

N L& ~
~ 257505 40~
AN 25-3 S
S~ 25 o= —25

~
=~ —1 7
=2,

S~

75 B % 1B Bt /T
Ref.No. new part No. Part name Name of parts Qty Note
1 180001001S Th B Face plate 1
2 180001002 THI bR R Face plate agsket 1
3 |S073184404 iy A R T Screw 1/8 x 44 1L.=4 1
4 1991001004 TR BT AR Arm oil shifld 1
5 1991001005 PR EFT A LI Rubber plug 3
6 991001006 FEAT AR IR FL € Rubber plug 1
7 1991001007 = HR AT AR Thread guide rod 1
8 3094762809 J& AR R ET Screw 3/16 x 28 1.=9 12
9 |280001009 Ji5 AR Side plate 1
10 |280001010 Jo T AR Gasker 1
11 |180001011 T B P A Face plate 1
12 1991001012 WAAE R Safety lable 1
13 ]180001013 ML Machine cover 1
14 [991001014 RH T AS AL 2E Rubber plug 1
15 |S184782818 A B 22 K [ A T Screw 3/16 x 28 L=18 1
16 991001016 R B PR 2 Reverse feed lever stopper 1
17 1991001017 THEALZE Rubber plug 1
18 |S144374006 B2ET SM11/64"x40 L=6 Screw SM11/64"x40 L=7 2
19 991001019 NI L BS L 1 Thread tension asm 1
991101019S INJE LR ERLHAF(99114L7 ) |Thread tension asm 1
19-1 [991001019-1 INJERIBET Small clip line screw 1
19-2 [991001019-2 IINJe £ 3 2t Thread tension guide 1
19-3 1991001019-3 IINJE LR A Thread tension disk 2
19-4 1991001019-4 INJe 2 Thread tension spring 1
19-5 [991001019-5S N 2R W Thread tension nut 1
20 [S113742806 INIER YA S BB T Screw 11/64 x 40 L=6 1
21 991001021S PRLk B e Thread take—up lever cover 1
22 [S094762806 PR By b B IR ET Screw 3/16 x 28 1.=6 1
23 991001023 A4l Arm thread guide right 1
24 [S074374006 F R HIBET Screw 11/64 x 40 L=6 1
991001025S Je Lk as i Thread tension asm 1
25 991001025HS  |FeLkseH 05k Thread tension asm 1
991101025DS Je L ARULPE 991 IHLAY ) Thread tension asm 1
25-1 [991001025-1S  [|JeLkizfy: Tension nut 1
25-2 [991001025-2 Je LR 1L Bl Rotating stopper 1
25-3 [991001025-3 Je Lk Rotating stopper 1
25-4 1991001025-4 Je L AR Thread tension disk presser 1
25-5 1991001025-5 Je LM Thread tension disk 2
25-6 [991001025-6 JeLRIRET Tension post 1
25-7 [991001025-7 PRk Take—up spring 1
25-8 1991001025-8 R S R A Tension post socket 1
25-9 [S143574005 Je LR I8 22 K [E IRET Screw 9/64 x 40 1L.=5.5 1
26 |S115952807 Je LR 7 BIRET Screw 15/64 x 28 1.=7 1
27 991001027 PNERET Tension releasing 1
991001028 B CEELAHES ) Throat plate 1
28 [991001028D iR CREHIRBRHES ) Throat plate 1
0303D EMHR B2.6(KTERR/BHEA ) |Throat plate 1
30 |S044374006 ETHRIRET Screw 11/64 x 40 L=6 2
31 991001031 ek n) Arm thread guide left 1
32 8074374006 LER A IRET Screw 9/64 x 40 L=6 1
33 991001033 TR A5 fL %8 Rubber plug 2
34 [S094762808 MR R ET Screw 3/16 x 28 L.=8 3
35 [991001035 e L0 14 Slide plate asm 1
35-1 ]991001035-1 HEdR Slide plate 1
352 |991001035-2 Eiis3 Bed slide spring 1
35-3  |S082385602 AR IRET Screw 3/32 x 56 1L.=2.2 2
36 1991001036 I AR AT Bed slide spring 4
37 1991001037 Ll Ruler stopper 1
38 [S074374006 B ARIBET Screw 11/64 x 40 L=6 2
39 1991001039 RIS RET Pole 2
40 [180001040 LRSI Modle plate 1
41 1991001041 LR AR dL Winder assembly 1
41-1 [991001041-1 PifE E4 Ring E4 2
41-2 1991001041-2 LEL Al e Bobbin base 1
41-3 1991001041-3 LR Spool 1
41-4 [991001041-4 OXIE P9 O ring 1
41-5 1991001041-5 S PE[S6 Flat washer 1
41-6 1991001041-6 LR Winding wheel 1
41-7 [991001041-7 EATM5X5 Screw M5x5 2
41-8 1991001041-8 5 AR 29 Rubber washer 1
41-9 19910010419 PRt e M e 4 14 Shuttle cam asm. 1
41-9-11991001041-9-1 |#ithde L de Shuttle cam 1
41-9-2 1991001041-9-2  [#24TM5X5 Screw M5x5 1
41-9-3 1991001041-9-3  [#R:t5 ek Shuttle clamp shaft 1
41-11 [991001041-11 | F-#pES6 Flat washer 2
41-12 [991001041-12  |#2 5Tl Shuttle arm handle 1
41-13 [991001041-13  [#2%4TM4X12 Screw 1
41-14 [991001041-14 |t Bobbin clip 1
41-15 [991001041-15  [#24TSM4.76 Screw 2
41-16 [991001041-16  |#2thE Bobbin base 1
41-17 [991001041-17  [LERATHT Winding lever 1
41-18 [991001041-18  |3ii% Spring 1
41-19 [991001041-19 |84 Spring 1
41-20 (99100104120 |0 £ ES5 O type sealing ring 1
42 [M080500810 LAV IRET Bobbin screw 3
43 [991001043 ) Knife 1
44 1093574005 FILL TIIBET Knife screw 2
45 [9910010455 LRI LR B 1 Thread tension asm. 1
45-1 1991001045-1S Je LR BB Tension nut 1
45-2 [991001045-2 JeLRIRET Tension post 1
45-3 [991001045-3 Je LR A Tension spring 1
45-4 1991001045-4 Je 2t Thread tension disk presser 2
45-5 1991001045-5 oF 2t Thread tension guide 1
45-6 1991001045-6 JegkiZh: (F) Tension nut 1
46 1801010465 [EER IR Motor cover 1
47 |M180500835 AL 5 I R AT Screw 4
48 991001048 B2 KT A Reverse seam lamp switch assembly 1
49 991001049 Kk Presser bar thread guide 1
50 (8094762806 I AEXT O [ IR AT Screw 1
51 [S074374007 R A IR AT Screw 1
52 1991001052 TR AL 0il plate assembly 1
53 |S073574011 AR [ IR T Screw 2
54 1991001056 Lk Bobbin Washer 1
55 1991001057 By Grease plate gasket 1
56 (991001058 e Rubber plug 3
57 280001063 PRVETHIAR Hh AR 2 Rubber plug 1
58  [180001058 PR HIAR 1

2. F A/ PhLk it
MAIN SHAFT&THREAD-UP LEVER

COMPONENTS

3.4 FF/ &4/ F #iFR{4F/NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

2. b Bli/PkLR ER4:/MAIN SHAFT&THREAD-UP LEVER COMPONENTS

¥ FEE Ex ey
ij.l\jo. nejﬁpF)'jnJNo. Part name Name of parts §(%tﬂyi Iiﬁ.ojt];
1 991003001 ETFF T 9L2E Cap 1
2 991003002 EFFF A Needle bar bushing upper 1
3 991003003 EHFF Needle bar 1
) 991003003H AR RS0 Needle bar 1
4 991003004 BT IR AT Needle rod holder asm. 1
5 S073574007 FFFF I AR ET Screw 9/64 x 40 L.=7.5 1
6 991003006 AT 3 P A I B Slide block 1
7 991003007 AT R =L Needle bar thread guide 1
8 991003008 A& Needle bar bushing lower 1
9 S083184405 MLETIRET Screw 1/8 x 44 1.=4.8 1
10 [991003010 AR EEUE=F2N Needle bar thread guide 1
0303D FHFT I LR (991 1AL AY) Needle bar thread guide 1
" 991003011 HLET Needle DBx1 #14 1
99100301 1H BLEE DPx5 #21 Needle DPx5 #21 1
12 |991003012 P LA Gear pinion asm. 1
12-1 (991003014 %l < 15 46 Gear asm. 1
12-2  |S116354008 P HHRET Screw 1/4 x 40 1L.=8 2
12-3  [991003016 LG W R VT Pinion asm. 1
12-4 |S116354008 S FHRAET Screw 1/4 x 40 1.=8 2
12-5 [991003019 REAN U AG Gear asm. 1
12-6 [S116354008 I AR ERET Screw 1/4 x 40 1L.=8 2
12-7 991003021 Rl 5 46 Pinion asm. 1
12-8 [S116354008 I FEIRET Screw 1/4 x 40 1.=8 2
13 S074374008 I B A R AT Screw SM11/64 x 40 1.=8 2
14 991003014 LSl Upright shaft 1
991105006 241 (991 1HLY) Upright shaft 1
Is 991003015 etz Hook asm. 1
N 0303D FIERZ (991 1LY Big Hook asm. 1
16 |991003016 A - fiAs Upright shaft bushing,upper 1
17 991003017 AR fh s Upright shaft bushing,lower 1
18 |991003018 I CEEES Bushing rear 1
19 [S145952808 el s B R AT Screw 1
20  [991003020 TR h P pEl Thrust collar asm. 1
21 S074374005 TR R R T Screw 11/64 x 40 1.=5 2
B 991003022 Rk Lower shaft 1
991107001 TR 9911HLH4Y ) Lower shaft 1
53 991003023 TREAR AE 5L 72) Bobbin case holder 1
- 0303D JREAR A AV /5] (991 1L ) Bobbin case holder 1
24 [S084374011 TREHE 5 S WA T Screw SM11/64 x 40 1.=11 3
25 (991003032 JREMZWRET Screw 3
56 [991003026 RE IR HES Lower shaft front metal 1
991105012 THRIFTHIES (9911817 ) |Lower shaft front metal 1
27 [991003027 N % B e 0Oil wick 1
28 (991003028 TR BRI R E T Oil seal screw 1
59  [991003029 [N Bobbin 1
0303D s (At9911) Bobbin 1
30 |991003030 1R 5 Bobbin case 1
; 0303D #5e (HL9911) Bobbin case 1
31 S145952808 RS RS R ET Screw 1
32 |991003032 AT F AL o PR Az Slide block base 1
-
4. EAFEAE
HAND LIFTER COMPONENTS 10
A
B
C
D
E

s HiE ER Kt ik
Ref.No. new part No. Part name Name of parts Qty Note
1 991002001 PR ET A IRET Screw 15/64 x 28 1=10.5 1
2 991002002 PR IE T4 thread take—up crank shaft 1
3 [991002003 AP 7 ek B 1 B Roller felt 1
991002004 PR IEFT A thread take—up lever asm 1
4 991002004H PeLk AT (JER) thread take—up lever asm 1
991002004D PR EFTLL CERHIERE) [thread take—up lever asm 1
5 991002005 PRERAF IR R Needle bearing 2
6 1991002006 Pek thin Needle bar crank 1
991002007H Pek tham =R ) Needle bar crank 1
7 1991002007 FHFFIERT Needle bar crank rod 1
8 1991002008 PR AN 2 eI AT Left screw 9/64 x 40 L=4.8 1
o [091002000 EHAT AT 2H 1 Counter weight 1
991102009H AT HIAR AL/ (9911HLEL ) [Counter weight 1
9-1 [s127142816 FHAT AT 5 R ET Screw 9/32 x 28 L=16 1
9-2  |S116354006 ek A e (IR ET Screw 1/4 x 40 L=6 2
9-3  ]991002009-3 TENLIR 22 ORI Rubber ring 1
9-4  [S077142815 BT A S 57 BT Screw 9/32 x 28 1.=15.5 1
9-5 1991002009-5 EHFT AR Counter weight 1
10 991002010 6RO FE 2HAE Feed drive eccentric cam asm. 1
10-1 |S076354011 R O FE IR Screw 1/4 x 40 1.=11 2
10-2 19910020102 R L Feed drive eccentric cam 1
11 [S093574006 M FE AR IRET Screw 9/64 x 40 1.=6 2
12 [991002012 LhEE Mainshaft back sleeve 1
13 991002013 il A i 0il seal of mainshaft back sleeve 1
14 991002014 ¥ T ARy e Snap ring 1
15 991002015 hR R Thrust collar asm 1
16 [S116354006 bR R ET Screw 1/4x40 L=6 2
17 991002017 SR ES Main shaft front bushing asm. 1
18 (991002018 Ahrh s Bushing intermediate 1
19 1991002019 PREAFIR Rubber 1
20 991002020 PRLR AT RS ALk Thread take—up crank shaft felt 1
21 |M140500806 FHeM2ET Screw 2
22 [920102022-CS | FH CHAREN ) Hand wheel(Magnetic steel) 1
23 1920102023 bl Main shaft 1
24 (991002024 Bty e Sk Y5 5 0il amount adjusting pin 1
25 (991002025 Bt R Y S O 2 P Rubber ring 1
26 991002026 6 O FE 75 A Thrust collar 1
27  [S145952808 A R T Screw 1
28 (920102028 HLLE T Stator 1
29 1920102029 AL T Rotor 1
30 |[M180500822 HL LA B IR ETMS5X 22 Screw 4
31 991002034 FLAL IR E T H Washer 4
| %
3. EFHT/ R A/ S A
NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS
19
) <
. u
=
EA
EA
=
/14
B
1 17
18
C
\
- 31
23
D %
24—8
E
1 2 3 ' 4 5

1 ' 2 ' ' 4 5
4 JEFFERF/HAND LIFTER COMPONENTS

5 RS ER 1 e W
ij.l\JIOA ne\i)rpl?rtJNo. Part name Name of parts %tJy— ﬁolte

1 [991004001 ISR Hand lifter 1

2 991004002 JE T2 5T Screw 9/64 x 40 L=10 1

3 991004003 JEJHP TF-Hh o1 B Rubber ring 1

4 (991004004 JE TR T e A hand lifter cam asm 1

5 991004005 }j—‘iﬂ:fﬂﬂﬁ Presser bar bushing lower 1

6  [s073574011 TEREIRET Screw 9/64 x 40 L=11 1

7 991004007 HIFLFT SRS Link shaft 2

8 991004008 41 E-ring 5 7

991004009 JE JEIE AL Presser foot asm 1

9 991004009H }?HKIJ%KH—(JEJPL ) Presser foot asm 1

991004009D Jj—sﬂfﬂ%ﬁﬁ:(j(ﬁ;ﬁ@ ) Presser foot asm 1

10 991004010 a8 R R A2 % T Hinge screw 1

11 [991004011 JEFTAT PR ET Hinge screw 1

12 991004012 6 R B TR Knee lifter connecting rod 1

13 [991004013 0 WS FLFT Lifting lever link 1

7 1991004013-H YIRS FIAE CJERE) Lifting lever link(Thick material) 1

14 991004022 PR T M B {3 3% Tension release return spring 1

24 991001027 PALREHET Tension release supporting pin 1

15 991004025 FALE THUAR Thread tension relerse wire 1

16 991004026 FALR AR SRS H Tension release shaft 1

17 991004027 PE)ER S5 Presser adjurting screw nut 1

991004027H VEERERE CJRERE) Presser adjurting screw nut H 1

991004028 PR ARET Presser spring regulator 1

18 N .

991004028H iR IRET Presser spring regulator H 1

19 991004029 VH Presser adjurting spring 1

991004029H P ()RR Presser adjurting spring H 1

20 991004030 JEFF S48 Presser bar guide bracket 1

21 991004031 JEAF Presser bar 1

2 991004032 WA A2 A Knee lifting cross rod asm 1

991004032W ﬁﬁﬂ*?éﬁ’ﬁ’(%ﬂ ) Knee lifting cross rod asm 1

22-1 [991004032-1 6 R T AT Hand lifter link 1

22-2 [991004032-2 JE AT RaAR Lifting lever 1

22-3 1991004032-3 a8 B A Knee lifting cross rod 1

23 991004033 VS AT Presser guide bar 1

24 [S126354006 FIRIRET Screw 1

25 991004036 JE AR 48 Presser foot protection frame 1




5. LRI

FEED MECHANISM COMPONENTS

6. /G 18
OIL LUBLICATION 4
COMPONENTS

6.1/ /52483 42:/0IL LUBLICATION COMPONENTS

5.3% B8 {4:/FEED MECHANISM COMPONENTS

7 WiEE 2 FR B &F

Ref.No. nejévﬁp:r?Nn. Part name Name of parts Qty Note
L [°91005001 BRHE T Feed adjust rod 1
991005001D B RREFF OER ) Feed adjust rod(big hook) 1
2 991005002 (303 AT A Feed regulator pin 1
3 S043574006 (335 BT R IR AT Feed regulator pin screw 2
3+ M090500806 LR B B IR LT Feed regulator Fastening screw 2
4 991005004 PRI 2 Feed regulator 1
991005004D RHE T A CORETIE ) Feed regulator (Big needle distance) 1
5 991005005 R A Feed regulator bushing 1
6 991005006 ERE AT 2 Feed regulator shaft 1
7 991005007 A IR 2 A Feed regulator screw 1
8 1991005008 1E B Spring 1
9 1991005009 1Bl Feed adjustpin 1
991005010 EFFETERL (0-5) Needle distance knob(0-5) 1
10 19910050104 EFFETERL (0-4) Needle distance knobh(0-4) 1
9910050107 EFFETERL (0-7) Needle distance knob(0-7) 1
11 |S074762818 ET PR EER AT Screw 3/16 x 28 L=18 1
12 991005012 RHEAT Rocker shaft connecting rod 1
13 991005013 R AT A ‘Walking foot long pin 1
14 |S083574004 TR RE TR IRET Screw 9/64 x 40 L=4 1
15 991005015 BT EFT Connecting rod 1
16 [991005016 FF R T IRFFOZY P Rubber ring 1
17 991005017 PRSI AR A Feed reverse spring 1
18 [991005018 P ES E-ring 5 2
19 991005019 (30326 4 b A 2 1 Feed reverse arm asm. 1
991005019D {§ﬂ1’é*4ﬂﬁ$wéﬂ4¢(j(’flﬁﬁ) Feed reverse arm asm(Big needle 1
20 S074762815 (303 R AN 24T Feed reverse arm screw 1
21 991005021 (e SR A Spring 1
22 (991005022 SRR Walking foot short pin 2
23 991005023 KAEFhR Connecting link long pin 2
24 991005024 FEEEIR Connecting link short pin 2
25 991005025 B e Feed adjust link asm 1
26 1991005026 TR A A Adjusting link fulcrum shaft 1
27 1991002001 JEATRIIRET Screw 15/64 x 28 2
28 [S123574005 HEFFRYIRET Screw 9/64 x 40 L=5 2
29 1991005029 R e Feed bar shaft 1
30 [991005030 % A7 bl PR R Retaining ring 1
991005031 %A Fedd dog 1
5 [P91005031H AT T (B RH3HET) Feed dog 1
991005031D GEA T (KREFIE3HEST ) Feed dog 1
0303D A T OBERR/3HES ) Feed dog 1
32 [S073184406 AR T IRET Screw 1/8 x 44 1L.=6 2
13 991005033 FIRE A Feed bar asm 1
991005033D PRSI ON ) Feed bar asm 1
34 1991005034 TREN AR E AR Adjusting link spring guide 1
35 [S074374007 AR E EIRET Screw 11/64 x 40 L=7 2
36 [991005036 L ] 7 AR Feed spring hood 1
37 1991005037 3% A7 il Feed rocker shaft 1
38 [991005038 A7 AR Walking foot middle pin 1
39 (8073574008 AR A R AT Screw 9/64 x 40 L=8 1
40  |N217142805 o RS T Nut 9/32 x 28 1
4 991005041 A1 AR Feed rocker shaft crank 1
991005041D AN ( KEFE15Smm ) |Feed rocker shaft crank 1
42 |S074762815 & A AR ET Screw 3/16 x 28 L=15 1
43 991005043 EesZEniiki] Lifting rocker asm. 1
44 18074762815 oI5 iARIRET Screw 3/16 x 28 L=15 1
45 (991005045 I AT AL R T Hinge screw 1
46 1991005046 I Feed driving shaft 1
47 991005047 A Thrust collar asm. 1
48 |S126354004 AR R T Screw 1/4 x 40 L=4 2
49 991005049 AT AT E Feed rocker shaft bushing 2
991005049D FRIESIATAE (KIER ) |Axle sleeve 1
50 [S084374007 FHREIBET Screw 11/64 x 40 L=7 2
51 991005051 677 bl 4 R Retaining ring 1
52 991005052 FURRE ( FARhAE ) Feed bar crank asm. 1
53 [S074762812 U EARET Screw 3/16 x 28 L=12 1
54 991005054 HBF L Driving shaft crank asm. 1
991005054D B (Khes ) Driving shaft crank asm. 1
55 |S084374012 T X I2ET Screw 11/64 x 40 L=12 1
56 991005056 (326 LI T 21 14 Reverse feed control lever asm. 1
56-1 [991005056-1 ORI P Rubber ring 1
56-2 1991005056-2 [Py Skt Feed reverse shaft 1
56-3 [S145952808 8RR FIRET Screw 1
56-4 [S145952810 8RR T8 (IR ET Screw 1
56-5 [280005056-5S 8125 BT Reverse frrd control lever 1
57 991005057 Y F by Thrust collar 1
58  |S126354004 SV R ERELEal Screw 1/4x40 1.=4 2
59 991005059 SR S bR R A Adjusting link fulcrum shaft 1
60 991005060 526k Feed lever metal 1

7 WiEE LS . S T
Ref.No. neiﬁp%lr:i\fn. Part name Name of parts Note
1 991009001  [H T Oil sight window
2 991009002 [ Ei 0%L Rubber ring
3 991009003 [ EeTii e Main shaft oil tube
9910090038 | bt B Main shaft oil tube
4 8094762806 | [Bl 345 Je iRET Screw 3/16x28 L=6
5 991009005 |l i 0il felt presser
6 991009006 |3 % Oil return tube asm
7 991009007 |13 Je Holder
8 991009008 |3 AL £ 0il wick
9 991009009 TER I R T IR ET 0il adjusting screw
10 991009010 & T 2 5 5% Spring
11 991009011 et ik 0il tube
12 991009012 THEE A Lubricating oil pump asm

12-1 991009012-1  |IhZE %%t
12-2 | 991009012-2 |[shaE M4

12-3 991009012-3  [JhZEM-4E
12-4 991009012—4  |JhZE a5 W4T
12-5 991009012-5  |MhZE %

12-6 991009012-6  |TMZE M4 FEHR
12-7 9910090127 | [ml 3k 2
12-8 991009012-8  |kEZEH

12-9 991009012-9  |F:ZEMRET
991009012-10 | F#hifitihi4s
991009012-10+ | F {34 (U F 3 )
12-11 MO70300508  [HiZE 445 24T

12-10

13 991009013 |JH1 5 14 F Wk

14 8074374010  |[JHZEIZ4T

15 991009015  |fitim ek

16 991009016  |Zek#Raksh4e

17 S144374006  |ZiZk iR IRShACIRET
18 991009017 | %%

19 8075952510  |JhZR 24T

Oil pump installing base
Oil pump

Oil pump impeller

Screw D=3 1=10
Lubricating oil pump cover
Oil pump impeller cover
Plunger

Plunger spring

Plunger screw

Hook driving shaft oil tube
Hook driving shaft oil tube
Screw M3 L=8

Oil pump support,large
Screw

Rubber joint

Bobbin pulley

Screw

Cirelip

Screw 15/64x28 L=10

e O e e G e e e e e e e G e e e e e e e e e e ]2
<<E

8. T 4R A4 THREAD STAND COMPONENTS
N
( &
|
|
Al
|
|
| |
| 10—
|
|
ol
| g
_ I” 1
|
|
| 12
|
c| |
|
I 14 |
1
|
| &
D| |
B
[
7 |
I 19
| 20
| e
o
1 2 ' 4 5

8.1 £RZEER {4 /THREAD STAND COMPONENTS

7. AL AT

C OIL RESERVOIR COMPONENES

e HE % PR Wi | #i
Ref.No. nev%?T p:rlJNn. Part name Name of parts Oty Note
1 991013001 1of ZR AR Thread stand asm 1
2 991013002 |Z&HIBi#A 4 Spool retainer 2
3 991013003  |£k#44T Spool pin 2
4 991013004 2 AL R Spool rest cushion 2
5 991013005 L5 Spool rest 2
6 MO090601016  |Ze 4Lt £k Je 24T Screw M6 x 16 2
7 991013007 5% SRS Thread guide arm joint 2
8 991013008 LRI T B 345 2 Spool rest rod rubber cap 1
9 991013009 LI AT Spool rest arm 2
10 991013010 IR Y Spool rest rod upper 1
11 991013011 [HEefrk Spool rest rod joint 1
12 M090500814  |[FE4LFF 23k 24T Screw M5 x 14 2
13 N210500805  |Hedetz3k 12+ Nut M5 2
14 991013014 IR Spool rest rod lower 1
15 991013015 [T £k Thread guide 2
16 991013016 |ZRALET 5 3 £ Spring washer 2
17 991013017  |[£R k4 TIE R Nut M5 2
18 991013018 |ZR 4T % W 12 1) Nut M6 x 1.5 1
19 991013019  |ZRALHT 5 IR H: 2 Washer 16 x 30 x 2.6 2
20 991013020  [BX [ 2 Af i 4 Spring washer 1

"
\ 12 13
S
A
10
B B
_ 14 g
C
6 4 5
\
D Q)
Q)
7
E
1 2 3 4 5
9.Jf#4/ACCESSORIES
TT ey prr=n o
Frs BT k3 Name of parts ey ik
Ref.No. new part No. Part name Qty Note
1 991014001 Bk 4 P H 4 Machine hinge plate asm. 2
2 991014002 [HLk % Heh HEET Nail 4
3 991014003 HLk % 1 g Machine hinge plate 2
4 991014004 ez ] (K) Screw driver,large 1
5 991014005 ez J] () Screw driver.mendium 1
6 991014006 82277 (/h) Screw driver.small 1
7 991014007  [#2.0> Bobbin 2
8 991014008 Bk Macgube head cover 1
9 991014009 Pk A Macgube rest cover 1
10 991014010 TR Oil reservoir asm. 1
1" 991014011  [BLEF DBxl #14 Needle DBxl #14 4
991014011H  [BLEl DPx5 #21 Needle DPx5 #21 4
12 991014012 B (A) quakeproof washer A 2
13 991014013 B 3 (B) quakeproof washer B 2
14 991014014 Ui Instruction book 1
15 991014017 S T T speed controller 1
16 991014018 7S g SR AT speed controller screw 3
17 991014019 AP speed controller pull rod 1

7.3 23 {4:/0IL RESERVOIR COMPONENES

12 M 120601030 | X[ 17 PR o7 8 45 44T
13 M190601018 | X ji M4 T

14 991010014 |45 B4
15 991010015 [FRHAFTR14:
16 991010016 [FRAAFT 4K
17 991010017 |[HRHFT

18 991010018 [FRAFT 44
19 991010019 |#:4H

20 991010020  [HRhFFHE %k
21 M190601012 [k 82%T
22 991010022 |43 ERITIAT

Screw M6 L=30

Screw M6 1L.=17.5
Knee press cross shaft
Knee pan plate asm
Knee pan plate cover
Knee pan upright shaft
Knee pan plate rubber
Knee pan plate

Knee pan plate support
Screw M6 L=12

Knee lifter push rod

D—D—D—D—D—D—D—D—D—D—I\)I\)Nb—b—b—b—b—b—b—b—b—gﬁf

5 P LS &
Ref.No. nevgz/:ﬁplzjrz7 No. Part name Name of parts Note
1 991010001 T 01l reservoir asm
2 991010002 RN 01l reservoir
3 991010003 I ES %S Oil reservoir gasket
4 S077942407  [HEMFLIRET Screw 5/16x24 1.=7
5 991010005 |HEMFLIERETOZY Rubber ring
6 991010006 R A Knee lifting rotating arm
7 991010007 | X Ji HIAHHH Spring
8 991010008 |4 H St 111 24 el E-ring 10
9 991010009  |¥f IR AFFE2 3k Vertical shaft fitting arm
10 991010010  |HR\FTHE 424 T Screw
11 N210601006 | R[] i1 7 BIR oz 78 4 gt i Nut M6




